
 

 

 

 

 

 

 

 

 

 

 

Environmental Protection Agency, 

P.O.Box 3000, 

Johnstown Castle Estate, 

County Wexford. 

 

 

 

Our Ref.: CB/BAGR/221209 

 

22 December 2009 

 

Re: Waste Water Discharge Certificate of Authorisation Application for the 

Ballinagree Agglomeration 

 

Dear Sir/Madam, 

 

Please find enclosed the Waste Water Discharge Certificate of Authorisation 

Application for the Ballinagree Agglomeration  

 

The following are the documents enclosed as per the application guidance note. 

• 1 No. signed original hard copy. 

• 1 No. copy of the signed original. 

• 2 No. CD-ROMs with the documentation in electronic searchable PDF. 

• 1 No. CD with Geo-referenced digital drawing files and tabular data 
[...]
Give the name of the planning authority, or authorities, in whose functional area the 
discharge or discharges take place or are proposed to take place. 
  
Name: Cork County Council 
Address: Planning Department  
 County Hall 
 Carrigrohane Road 
 Cork 
Tel: 021 4276891 
Fax: 021 4867007 
e-mail: planninginfo@corkcoco.ie 
 
Planning Permission relating to the waste water works which is the subject of this 
application:- (tick as appropriate) 
 
has been obtained ���� is being processed  
is not yet applied for  is not required  
 
 
Local Authority Planning File Reference No: 

  

03/6487 

 
Attachment B.6 should contain the most recent planning permission, including 
a copy of all conditions, and where an EIS was required, copies of any such EIS 
and any certification associated with the EIS, should also be enclosed.  Where 
planning permission is not required for the development, provide reasons, 
relevant correspondence, etc. 

 
Yes No Attachment included 

 
����  

B.7  Other Authorities  

 
B.7 (i) Shannon Free Airport Development Company (SFADCo.) area 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 27-05-2011:10:13:58



 

  Page 14 of 38 
 

The applicant should tick the appropriate box below to identify whether the 
discharge or discharges are located within the Shannon Free Airport Development 
Company (SFADCo.) area. 
 
Attachment B.7(i) should contain details of any or all discharges located within 
the SFADCo. area. 
 

Yes No Within the SFADCo Area 

 
 ���� 

 
B.7 (ii) Health Services Executive Region 
 
The applicant should indicate the Health Services Executive Region where the 
discharge or discharges are or will be located. 
 
Name: Health Services Executive Southern Region 
Address: North Lee Local Heath Office 
 Abbeycourt House 
 George’s Quay, Cork 
Tel: 021 4965511 
Fax:  
e-mail: info@hse.ie 
 

B. 8(i) Population Equivalent of Agglomeration 

TABLE B.8.1 POPULATION EQUIVALENT OF AGGLOMERATION 

The population equivalent (p.e.) of the agglomeration to be, or being, served by the 
waste water works should be provided and the period in which the population 
equivalent data was compiled should be indicated. 
 

Population Equivalent  248 

Data Compiled (Year)  2009 

Method House Counts and 

Population Data  

 
Domestic Contribution 
There are 42 existing dwellings within the agglomeration boundary.  
 
Non Domestic Contribution 
The non domestic contribution is made up of 2 Public Houses and 1 School. 
 
Pending Development 
A further 28 houses have been granted planning permission within the 
agglomeration boundary.  
 
The total number of dwellings, existing and future is 70. Assuming that there  
are c2.8 persons per household (CSO Data), this gives a PE of 196. Assuming 
that the non-domestic contribution is 15% of the domestic, adds another PE of 
29. This brings the total PE to 225. Finally an additional 10% should be added to 
the current figure over what already has been allowed, to account for further 
future development. This adds an additional PE of 23, resulting in a grand total of 
248. 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 27-05-2011:10:13:58



 

  Page 15 of 38 
 

Presently only the Council Estate (5 Dwellings), Terence Mc Sweeney’s 
development (4 Dwellings built so far) and the Carrig Rua development (5 Dwellings 
Approx. Occupied) discharge to the WWTP. However it is highly likely that this will 
increase, as more dwellings are connected to the sewerage system and as more of 
the unoccupied dwellings are sold. 

B.8 (ii) Pending Development 

Where planning permission has been granted for development(s), but development 
has not been commenced or completed to date, within the boundary of the 
agglomeration and this development is being, or is to be, served by the waste water 
works provide the following information; 

• information on the calculated population equivalent (p.e.) to be contributed 
to the waste water works as a result of those planning permissions granted,  

• the percentage of the projected p.e. to be contributed by the non-domestic 
activities,  and   

• the ability of the waste water works to accommodate this extra hydraulic and 
organic loading without posing an environmental risk to the receiving waters. 

 
The PE of 248 obtained in the previous section includes the following; A PE of 78 
from dwellings that may connect to the public sewer during the course of the 
licence (Planned), A PE of 23 which is an additional 10% allowance for future 
development. This allows for a total potential increase of up to 101PE during the 
course of the licence. 
 

B.8 (iii) FEES 

State the relevant Class of waste water discharge as per Regulation 5, and the 
appropriate fee as per Columns 2 or 3 of the Third Schedule of the Waste Water 
Discharges (Authorisation) Regulations 2007, S.I. No. 684 of 2007.  
 

Class of waste water discharge Fee (in €) 

 €3000 
 

Yes No Appropriate Fee Included 

 
 ����* 

 
*please see copy of attached letter sent by registered post to Mr F. Clinton, 
Programme Manager , Licencing Unit EPA on December 18th 2009 

B.9 Capital Investment Programme 

State whether a programme of works has been prioritised for the development of 
infrastructure to appropriately collect, convey, treat and discharge waste water 
from the relevant agglomeration.  If a programme of works has been prioritised 
provide details on funding (local or national small schemes programme) allocated 
to the capital project. Provide details on the extent and type of work to be 
undertaken and the likely timeframes for this work to be completed. 
 
Ballinagree Sewer Extension has been provisionally approved for funding from Cork 
County Council’s 2009 revenue budget. This project will extend the sewer system 
through the village. 
 
Attachment B.9 should contain the most recent development programme, 
including a copy of any approved funding for the project and a timeframe for the 
completion of the necessary works to take place.  
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 27-05-2011:10:13:58



 

  Page 16 of 38 
 

Yes No Attachment included 

 
����  

B.10 Significant Correspondence 

 
Provide a summary of any correspondence resulting from a Section 63 notice 
issued by the Agency in relation to the waste water works under the 
Environmental Protection Agency Acts, 1992 and 2003, as amended by Section 
13 of Protection of the Environment Act, 2003. 

 
Not Applicable 
 
Attachment B.10 should contain a summary of any relevant correspondence 
issued in relation to a Section 63 notice.  
 

Yes No Attachment included 

 
 ���� 

 

B.11 Foreshore Act Licences. 

 
Provide a copy of the most recent Foreshore Act licence issued in relation to 
discharges from the waste water works issued under the Foreshore Act 1933. 

 
Not Applicable 
 
Attachment B.11 should contain the most recent licence issued under the 
Foreshore Act 1933, including a copy of all conditions attached to the licence and 
any monitoring returns for the previous 12-month period, if applicable. 
  
 

Yes No Attachment included 

 
 ���� 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 27-05-2011:10:13:58



 

  Page 17 of 38 
 

 

SECTION C: INFRASTRUCTURE & OPERATION 

Advice on completing this section is provided in the accompanying Guidance Note.   

C.1 Operational Information Requirements 

Provide a description of the plant, process and design capacity for the areas of the 
waste water works where discharges occur, to include a copy of such plans, 
drawings or maps (site plans and location maps, process flow diagrams) and such 
other particulars, reports and supporting documentation as are necessary to 
describe all aspects of the area of the waste water works discharging to the aquatic 
environment. Maps and drawings must be no larger than A3 size. 
 

C.1.1 Storm Water Overflows 
 
For each storm water overflow within the waste water works the following 
information shall be submitted: 
 

• An assessment to determine compliance with the criteria for storm 
water overflows, as set out in the DoEHLG ‘Procedures and Criteria in 

Relation to Storm Water Overflows’, 1995 and any other guidance as 
may be specified by the Agency, and  

• Identify whether any of the storm water overflows are to be 
decommissioned, and identify a date by which these overflows will 
cease, if applicable. 

 
C.1.2 Pumping Stations 
 
For each pump station operating within the waste water works, provide 
details of the following: 
 

• Number of duty and standby pumps at each pump station;  
• The measures taken in the event of power failure;  
• Details of storage capacity at each pump station;  
• Frequency and duration of activation of emergency overflow to 

receiving waters.  Clarify the location where such discharges enter the 
receiving waters. 

 

C.1 Operational Information Requirements 

 
Ballinagree is located at the foot of the Boggeragh Mountains, just north of the 
Laney River, approximately 8 km north east of Macroom. The village is served by 
County Road L3418-55. In the overall strategy of this Local Area Plan, Ballinagree 
is designated as a village nucleus. The village has recently experienced a large 
amount of development. 
 
The sewer network in Ballinagree is quite limited. It runs roughly on a North-South 
Axis through the village. The catchment area includes; the Council estate located to 
the North of the village with 5 dwellings, the small new estate development located 
to the West of the village with 4 dwellings and finally through Carrig Rua, the large 
development of 22 dwellings. As this sewer network has only been recently 
constructed it is largely a separate system. 
 
The plant is comprised of the following; 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 27-05-2011:10:13:58



 

  Page 18 of 38 
 

• Inlet including an Automatic Inlet 6mm Fine Screen and a manually raked 
Emergency Bypass 6mm Bar Screen. 

• Inlet Pump Sump complete with 2 No. Pumps (Duty/Standby) 
• Storm Tank 
• Compact Extended Activated Sludge (CAS) Unit complete with Aeration 

Compartment and Settlement Tank 
• Chemical Phosphorous Removal System 
• 2 No. Sand Filters (Culligan Filters) 
• UV Disinfection System 
• Sludge Holding Tank 
• Outlet 

 
Ballinagree WWTP is designed to have an ultimate design flow of 243m3/d (3 DWF) 
which is equivalent to a PE of 360. The treatment plant will also meet the following 
discharge limit standards; 
 

• BOD 10mg/l 
• SS 10mg/l 
• TP 1mg/l 

 
Secondary Treatment 

 
Under normal operating conditions all of the screened effluent enters the aeration 
compartment of the CAS unit, which has a capacity of 62.8m3. The aeration tank 
has 21 diffusion disks at the bottom of the tank. 2 air blowers supply these disks. 
The air blowers compress the air and blows it to the diffusion disks at the bottom 
of the tank. Fine air bubbles rise up through the waste water providing oxygen for 
the bacteria. The aeration tank walls are contoured to give efficient movement of 
the tank contents and prevent solids accumulation and settlement. The air 
blowers operate on Duty/Standby basis. The aeration tank is also supplied with a 
dissolved oxygen meter. 
 
The waste water then gravitates through inlet ports to the settlement chamber of 
the CAS unit, which has a capacity of 20m3. This acts as a secondary clarifier, 
where solids gravitate to the bottom, leaving the supernatant which gravitates 
into the break tank via the V notch weir. 
 
Solids form the bottom of the settlement chamber are pumped (by RAS pump) 
from the base of the clarifier back into the aeration tank to re-circulate the sludge 
and maintain the quality of micro-organisms in the system. Surplus sludge from 
the bottom of the settlement chamber is pumped (by WAS pump) to the sludge 
holding tank, which has a capacity of 15.9m3 or 2 weeks storage. The 
supernatant from the sludge holding tank is pumped back to the inlet works to 
recycle through the process. 
 
Tertiary Treatment 

 
The supernatant is then pumped to the sand filters where it is fed into an area 
below the sand beds. As the water rises to the surface, the particles of dirt 
remain between the grains of sand. Once the water is above the sand bed it is 
clean for further treatment. 
 
Before discharge the effluent passes through a UV disinfection unit. Chemical 
dosing using ferric sulphate to remove phosphorous is also carried out in the 
aeration tank. 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 27-05-2011:10:13:58



 

  Page 19 of 38 
 

C.1.1 Storm Water Overflows 

 

There is one Storm Water Overflow (SWO) associated with the WWTP. The inlet 
works incorporates a SWO which diverts Storm water to the Storm Tank. This has 
a capacity of 25m3, which gives it a retention time of 2.4hrs at 3DWF. Storm 
water flows are then discharged into the Laney River, via the primary discharge 
point. 
 
There is no information regarding the frequency of storm water overflows, or the 
quantities discharged. 
 
There are no designated bathing waters or salmonid waters affected by the SWOs. 
There is no existing drinking water abstraction point on the Laney River, however 
there was a historical proposal to provide an abstraction point on the Laney to 
supply Macroom town. This was proposed around 10 years ago. This is not 
currently under consideration and it is highly unlikely that it will ever be 
implemented given the investment that has taken place in the existing Macroom 
Water Plant and system. There are 2 other abstraction points on the Lee River. 
These are located downstream of the primary discharge point and are at 
Inniscarra Reservoir and at Lee Road Waterworks. These are approximately 36km 
and 49km respectively downstream of the primary discharge point. Therefore the 
quality standards or objectives for the aquatic environment considered in the 
DoEHLG “Procedures and Criteria in Relation to Storm Water Overflows” (1995) 
apply. 
 
Given that the sewerage system is largely a separate system, and that WWTP is 
designed to cope with 3DWF and that a storm holding tank with a capacity of 
25m3, which gives it a retention time of 2.4hrs at 3DWF is provided it is highly 
likely that the 80% minimum storm water containment level required, will be 
achieved. (As detailed in the DoEHLG “Procedures and Criteria in Relation to 
Storm Water Overflows” (1995) in “Section 3.3 Sensitive areas”). 
 

The DoEHLG “Procedures and Criteria in Relation to Storm Water Overflow” 
(1995), provides assessment criteria for existing SWOs. These criteria are 
discussed below; 
 

1. Determine if the SWO causes significant visual or aesthetic impact and 
public complaints. 

 
As the WWTP has not yet been commissioned, there are no records of 

public complaints regarding the SWOs to date. 

 

2. Determine if the SWO causes deterioration in water quality of the receiving 
water. 

 
As the WWTP has not yet been commissioned, and as the SWO at the 

WWTP is connected to the primary discharge point, there is no specific 

data regarding the overflows from the septic tank. 

 
3. Determine if the SWO gives rise to failure in meeting the requirements of 

National Regulations on foot of EU Directives (Bathing Waters etc). 